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TEST P\ ESU LTS - AR A hi_—'"'_" SYSTrA [ SHAKeR
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Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate m:
development & contracting “L-RAEID
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul o) /,’J"»_‘") 19/03/2024 Project manager
Contractor Revision 00
Reference
Name Sign \ {_7,—/ DD [ MM | vy | HH | Mm
Received by ER
SRy Abdelrahman Idress % L ] \ [ (24|10 S

-/
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test RC RAFT P(1&3)
Location of Test CU 43 - ST (553+992)
Item Specification Test Requirement | Test Result Attachment | Remarks
i COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT
7 DAYS
2
3
4
)
Comments by: Comments by:

+Hppe o wnier 4 2 /)f‘/m‘/ c/ (@1 Tcactor
g lab, S'Lr{;/‘/(ff’a( to |28 a’cys Fest .

APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul O/j‘//%‘f-’*“—; A
Designer A
GARB *
Il
Employers
Renfesantative Abdelrahman Idress %‘L\/ 20/ ) 24 A
* Alignment / Bridges: Culvert Only / A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC RAFT P1&3.docx Page 10of1
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Technical Report About Compression Strength

Client Name Y 5laall 5 4y Hlaall dpanill 4y jall

Project Name Express Train Project

|Casting Element (VAY+00Y) £F & 1 Y& Juald i)

Casting Date 26/02/2024

Report Date 04/03/2024

[Cement Content 425 (OPC)

Strength 400 Kg /ecm2 ;

COMPRESSIVE STRENGT ULTS OF CUBES 15X15X15 Cm

Set . , Age || Weight [|Denisty | Load [strengtn [ AYra8¢ |Average
D Casting Date || Testing Date (days) | (em) [Gememd)| ®N) [ (Kgrem2) ?::;ES; stri:gth
1 8313 || 246 884 400~ b
2 8327 || 247 || 857 3881
i 26/02/2024 || 04/03/2024 7 il s i 32 401 100
4 8306 2.46 862 3‘904

5 8558 2.54 912 413 :
6 8192 243 955 ay"

Notes:
* The required strength to be achieved at the age of 28 days is 400 kg/cm2,

* Samples were taken and processed according to the Egyptian code and technical specifications.

*The samp{wem tested according to the Egyptian specification CE 1658/1989,

.?as %ﬁ'taken in the presence of the contractor engineer and consultant.
e

|
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Technical Report About Compression Strength

Client Name QY gliall g 4y jliall dpauill 4y jall
Project Name Express Train Project
[Casting Element (Y4Y400Y) £F & Y& Jald Al
Casting Date 26/02/2024

Report Date 04/03/2024

Cement Content 425 (OPC)

Strength 400 Kg /cm2

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

1 Average |[Average
Set . : Age | Weight | Denisty | Load [[strength
Casting Date || Testing Date Strength | strength
ID (days) [| (gm) [ (gn/em3)|| (KN) [ (Kg/cm2) (Kg/em2) %
1 8314 2.46 862 390
2 8422 2.50 882 4001
3 8329 2.47 850 3
26/02/2024 04/03/2024 7 155/ 391 98
4 8470 251 854 3‘8?/
5 8320 247 917 415 :
6 8470 2.51 819 3%"
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.

* The samples were tested according to the Egyptian specification CE 1658/1989.
* Sanfp g%&n in the presence of the contractor engineer and consultant.
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SHAUED =27 ey
Green Line
Location Name Contractor Company
ALARABIA for real estate A\:
development & contracting -L-RAEIL
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul d jpnefd' 19/03/2024 Project manager
Contractor Revision 00
Reference
Name Sign ,‘,1 DD MM YY HH MM
e Abdelrahman Idress / Lo 2\ | & (2410 |s
/

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test RC RAFT P(2)
Location of Test CU 43 - ST (553+992)
Item | Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT
7 DAYS
2
3
4
5
Comments by: Comments by:

~*f /3}9/) i O V‘D/ UnN éﬁ/gf }A’S/er/:'_{;. L:k/r'}/ /‘4.../,? /r:ﬂ'/c?/
J) Lot o Su lﬂ‘é’(?’e(/( /‘Q 25 A(( B /ﬁ'F?’,

APPROVAL STATUS

Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul A snud A
Designer A
GARB *
Employers k/ ;
Beprieeritiive Abdelrahman Idress e 21/3 /24 A

* Alignment / Bridges: Culvert Only T A= Approved; AWC= Approved with Comments; R= Rejected

-

File: TRF Test Result Form Rev -RC RAFT P2.docx Page 1of1
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Technical Report About Compression Strength

Client Name Y laall 4y jlaa) dpall 4y yall
Project Name Express Train Project
Casting Element (Y4Y+o0y) £¥ T ¥ dalddly
Casting Date 05/03/2024
Report Date 12/03/2024
[Cement Content 425 (OPC)
Strength 400 Kg /cm2
OMPRESSIVE STRE RESULT: BES 15X15X15 Cm
i Casting Date Testing Date Age | Weight Denisty | Load SEremgih SAt:::gf: :r:f::;ﬁ
ID (days) | (gm) |l(gwem3)[l (KN) [|(Kg/em2) (Kg/em2) %
1 8212 || 243 | 868 337 P
2 8278 [ 2.45 831 376_
3 8307 || 2.46 796 361
05/03/2024 [ 12/03/2024 7 387 97
4 8384 [ 248 851 38
5 8347 [ 247 [ 903 4091
6 8420 [ 249 | 881 399 i
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.

*The samples Were tested according to the Egyptian specification CE 1658/1989,
#
* Samgsst%n in the presence of the contractor engineer and consultant.
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Technical Report About Compression Strength

[Client Name Y el 4y jlaall Aanill 4y, pal)
Project Name Express Train Project
Casting Element (14Y+00Y) £V 5 ¥ Juald Al
Casting Date 05/03/2024
Report Date 12/03/2024
|Cement Content 425 (OPC)

Strength 400 Kg/em2

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

: A Average |Average
Set . 5 Age | Weight |[Denisty | Load [[strength
Casting Date || Testing Date Strength | strength
ID (days) | (gm) |(gm/em3)|| (KN) [ (Kg/cm2) (Kg/em2) %
1 8462 2.51 804 364 -
o
2 05/03/2024 12/03/2024 7 8371 2.48 910 4127 392 98
3 8297 || 246 884 40/0/

Notes:
* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.
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TEST RESULTS A D e . SVSTrA B
Green Line
Location Name Contractor Company Designer Compa
ALARABIA for real estate Ag
development & contracting L-RAEIL
Issued by Name Sif Date Designation
Contractor Mohamed Abd Elrasoul CJJ;JL-&:J 30/03/2024 Project manager
Contractor Revision 00
Reference
Name Egn i DD MM YY HH MM
Received by ER B Abdciistunan Minss / T Sy s . ej : ll
/ L
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC RAFT P(1&3)
Location of Test CU 43 - ST (553+992)
Item | Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT &S - r
28 DAYS
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor Mohamed Abd Elrasoul d j—_/,J\e-:',J A
Designer A
GARB *
Employers j
Reprecentative |  E-Abdelrahman idress . =NSIG | A
* Alignment / Bridges: Culvert Only / & A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC RAFT P1&3.docx Page 1of1
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Technical Report About Compression Strength

Client Name

&Y gliall g Ay linll Zaxill gy yal

Project Name

Express Train Project

Casting Element

(A9Y+4o0Y) £Y & Y& Jals il

daSal) ol Anaa

Casting Date 26/02/2024
Report Date 25/03/2024
Cement Content 425 (OPC)
Strength 400 ([Kg/cm2
C IVE ST RESULTS OF B 15X1
Age Weight || Denis Load | strength Average | Average
Set ID || Cast Date [|Testing Date ( dag 5 ( ng]) (gm ng) &N ¢ ugn 2) Strength || strength
y g g ¢ Kg’ (Kgfcllﬂ) 0/6
1 8240 2.44 1123 509 _-1
2 8050 2.39 1170 530"
3 8529 2.53 1109 502/
26/02/2024 || 25/03/2024 28 518 129
4 8238 2.44 1214 5504”1
5 8191 243 1084 491./
6 8274 245 1158 525/
Notes:

1

acting Elshreif
(&; MW -*
d. e

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

* Samples were taken and processed according to the Egyptian code and technical specifications.

: samples were tested according to the Egyptian specification CE 1658/1989.

d Ibrahim

ples were taken in the presence of the contractor engineer and consultant.
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Technical Report About Compression Strength
[Client Name N il g &y faml) dpasll Ly ol

Project Name

Express Train Project

Casting Element (VAY+00Y) £F & 0 V&) Juald i
Casting Date 26/02/2024
Report Date 25/03/2024
[Cement Content T 425 (OPC)
Strength 400 |Kg/cm2
MPRESSIV LTS OF S 15X15X15
eI Age Weight | Denisty Load | strength Averspe | Average
Set ID || Cast Date [[Testing Dat d (gmiem3 (KN) 2 Strength || strength
ays) | (gm) | (emem3) Keemd) | eoemn) | %
I 8490 | 252 | 107 [ 501
2 8145 241 1100 498
3 8090 2.40 1139 51671
= 76/02/2024 || 25/03/2024 28 | 495 124
4 8481 2.51 1171 530/
5 8241 | 244 || 1003 | 454
6 8229 2.44 1042 4?2/
Notes:

A

—

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.

g §amplea were taken and processed according to the Egyptian code and technical specifications.
S %Tile samples were tested according to the Egyptian specification CE 1658/1989.
KL (éySamples were taken in the presence of the contractor engineer and consultant.
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TEST RESU LTS 13— - ""-":‘::.i:::::"" Bl Y SYSTIA =3 sHAkER
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate . N
CU 43 - ST (553+992) development & contracting = ~L—-RAEIL
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul | ./ »9'~%%|  20/05/2024 | Project manager
Contractor Revision 00
Reference
Name Sign / DD [ MM [ ¥ | HH | MM
Recei TRF
eceived BYER | Abdelrahman Idress %’6[7 26 |6 L % 33
=
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC RAFT P(2)
Location of Test CU 43 - ST (553+992)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH -
OF CONCRETE CUBES AT O - ]/\_
28 DAYS
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul d/;./j“ wtad A
Designer A
GARB * ' ' ' '
"
Employers
Representative Abkiuientuinan iiress / 26/ ¢ /24 A

* Alignment / Bridges: Culvert Only //’ A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC RAFT P2.docx Page 1of1
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Technical Report About Compression Strength

Client Name Y gliall g 4y jliall 4paiill 4y )
Project Name Express Train Project
Casting Element (3AY+00Y) £V 5 n ¥ Juald Al
Casting Date 05/03/2024

Report Date 02/04/2024

Cement Content 425 (OPC)
Strength| 400 [Kg/cm2

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

. A Average | Average
. Age Weight || Denisty Load | strength
Set ID || Cast Date [[Testin DatxJ Strength || strength
SO @ | m |y | KN | ocmema) | i | O
1 8234 2.44 1093 495 /"
2 8123 241 1123 509 A
L
3 8213 2.43 1088 493 _/
05/03/2024 || 02/04/2024 28 | 505 126
4 8142 241 1154 523 /1
5 8012 2.37 1134 514
6 8132 | 241 o3 | 500/
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989.

P t‘?mpleﬁ ‘Gvere taken in the presence of the contractor engineer and consultant.
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Technical Report About Compression Strength

Client Name Y slaall g 4y jlaall dpasil] Ay jall
Project Name Express Train Project
Casting Element (3AY+00Y) £F & ¥ Juald 4l
Casting Date 05/03/2024

Report Date 02/04/2024

Cement Content 425 (OPC)

Strength 400 [Kg/cm2

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

Average | Average
Strength || strength
(Kg/em2) %o

Age Weight || Denisty Load | strength

Set ID | Cast Date || Testing Date|f sy Py (oien) KN) || (Kg/em2)

| 8132 2.41 1067 483
2 05/03/2024 | 02/04/2024 28 3232 2.44 1121 508 499 125
3 8111 2.40 1115 505

Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.
* The samples were tested according to the Egyptian specification CE 1658/1989.

* Samples were taken in the presence of the contractor engineer and consultant.




L Pl n
 SUBMISSION of | \ | /3‘%
TEST RESULTS oo 2 T
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate - \\
Cu43-sT (553+992] development & contracting - _L-RAEID
Issued by Name Sign Date | Designation
Contractor Mohamed Abd Elrasoul J;QJ L2 25/05/2024 Project manager
Contractor Revision 00
Reference
Name Sign iy ez DD | MM [ YY | HH | MM
Recei /
e Abdelrahman ldress / I 2 4 b 24/ ‘7 35
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC Slab P(1)
Location of Test CU 43 - ST (553+992)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT
7 DAYS
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul e A
Designer A
GARB* ‘ ' L '
Employers v
Representative Andelrshmanidress / 2 é/ 5/24 A
* Alignment / Bridges: Culvert Only // 7 A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC slab P1.docx Page 10of1
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Technical Report About Compression Strength

Client Name Y sliall g 4 laall daiill 4y sall
Project Name Express Train Project
Casting Element £V o n ) Juald cai
Casting Date 18/05/2024

Report Date 25/05/2024
Cement Content 425 (OPC)
Strength 400 Kg /cm2

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

. - Average |[[Average
Set : . Age || Weight | Denisty | Load | strength |
D Casting Date | Testing Date (days) | (@m) [ewemd)]| KN [ (cgem2) \?gge,:it; str(‘a;gth
o
=
1 8164 242 843 382, :
=1
2 8297 2.46 884 =400 A=~
3 8286 2.46 855 38?//
18/05/2024 25/05/2024 i 389 97
4 8417 [ 249 | 824 || 373 //
5 8031 [ 238 | 876 | 397 K
Z e
6 8333 2.47 871 395 /1
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.
* Thgsa_g:p_lp&@ﬂe tested according to the Egyptian specification CE 1658/1989.

% S&i"nplés viérqifaken in the presence of the contractor engineer and consultant.
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Technical Report About Compression Strength

Client Name Y gaall g 4 Hlaall Apatill 4y jall
Project Name Express Train Project
Casting Element £V Zan ) Juald Cain
Casting Date 18/05/2024

Report Date 25/05/2024
Cement Content 425 (OPC)
Strength 400 Kg /cm2

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

: : Average |[[Average

Set ; A Age | Weight [ Denisty [ Load |[strength

Casting Date || Testing Date . Strength | strength
ID (days) | (gm) |l(gm/em3)|[ (KN) | (Kg/em2) Kgem2) | %
1 8199 243 875 396
2 8193 2.43 857 388
3 8025 2.38 838 380

18/05/2024 25/05/2024 7 387 97
4 8311 2.46 864 391
5 8211 2.43 834 378
6 8236 2.44 856 388

Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.

*The samplesyWe__re tested according to the Egyptian specification CE 1658/1989.

y

b 4 N
* Samples were taken in the presence of the contractor engineer and consultant.
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Green Line
Location Name Contractor Company [ Designer Company
ALARABIA for real estate §
CU43-sT (553+992) development & contracting l = EL-RAEIL
Issued by [jame Sign | Date Designation
Contractor Mohamed Abd Elrasoul J;-—j—’r’_*__-fl 30/06/2024 Project manager
Contractor Revision 00
Reference
Name sign ﬁ DD MM YY HH MM
, E 7 —
b Abdelrahman Idress %// sl ? g 24 Il 3 Z{

NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test RC Slab P(1)
Location of Test CU43-sT (553+992)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT S ] X
28 DAYS \
2
4 j
£ ]
Comments by: Comments by: —l
[ APPROVAL STATUS

Organisation Name | Sign

l
ENG: Mohamed Abd Elrasoul L J_,.——)J o2 I

Contractor

Designer

Employers /,/L‘“;”F"—_
| Abdelrahman Idress (=
Representative //3/ 2 Z{ ~
* Alignment / Bridges: Culvert Only A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC slab P1.docx Page 10of1



alwﬂt,&m1@w|m,m¢ﬂnhﬁ

S ALa) Al Al gL

dasall )y das s

Technical Report About Compression Strength

Client Name

Y sliall g & ylial) Zyaiill £y

Project Name

Express Train Project

Casting Element

£ Gy ) il i

Casting Date 18/05/2024
Report Date 15/06/2024
Cement Content 425 (OPC)

Strength

400

Kg /cm2

COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm

: : Average Average
SetID [i Cast Date Testing Datg (dAages) “;eiﬁ';t (Dig':st:) (Ll:;‘; slt(rc::gt; irength | strength
Y 8 L (Kg/em (Kg/em2) | 9
1 8230 244 1087 492—
2 8216 243 1065 48/2,, -
3 8214 243 1077 488
18/05/2024 [ 15/06/2024 28 = 485 121
- 8163 242 1073 486
5 8103 2.40 1100 498
6 8240 244 1025 464 N
Notes:
* The required strength to be achieved at the age of 28 days is 400 kg/em2.
* Samples were taken and Processed according to the Egyptian code and technical specifications.
*The s?rﬁp.lps Were tested according to the Egyptian specification CE 1658/1989.
X Sampléé were taken in the presence of the contractor engineer and consultant.
\ nt — ‘ Etshreil
Q.C Mana er .o

Eng.Mofigfled'Ibrahim
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Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate s \
CU43-sT (553+992) development & contracting - 5§ G R‘AE}
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul JJ__;_M‘;".J 30/06/2024 Project manager
Contractor Revision 00
| Reference
Name Sign ‘I_,/\._______..--_-n#"’ DD MM [ vy HH [ MM
i by ER 7 F
Rreshed by Abdelrahman Idress / ki =S4 I\ |33
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test [ RC Slab P(2&3)
Location of Test CU 43 - ST (553+992)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT E &
7 DAYS
2
3
4
5
Comments by: Comments by:
—
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul Jo—J.05, 2 A
Designer A
GARB *
Employers = 2 .
Represehtative Abdelrahman Idress ///”f"— //,:1/ ) @ /’f(

* Alignment / Bridges: Culvert Only

7

A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RCslab P2-3.docx

Page 1of1
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Concrete Team 53aLad Gl Ay
For Ready Mix 3

Reference: POR.001/2016

Project : Express Electric Trein File No. : 16
Client ALARABIA Date : 17/06/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881, Part 4 1983

Mix Description : C40 - 400 kglcm#2 Area Loaded : 225 CmA2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 10-Jun-2024 Type of Curing : Sub in Water

Element RC slab for Culvert No : 43 Station ( 553+ 992) PART2&3

Cubic| Weight Date Age of Comb | Comb Average
Ident Of of Cubic | Strength Strength Stress
No. | Sample Testing ( Days) (kN) | (kglem?) (kglcm?)
1 | 8120 970 440, |
2 8130 1020 462 A
3 8200 990 449 - '
4 8190 § 1080 489,
5 8100 g ~ 1110 503 486
6 8140 ; 1030 467,
7 8210 1170 530,
8 8230 1090 494,
9 8210 1200 544,
Note:

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen{Name ._|Signature

Name:

Tested by:

.r'..-'- b
Signature:




SUBMISSION of

TEST RESULTS

Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate ﬂ
CU43-sT Awww+mwNu development & contracting L-RAEIL
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul |,) n?.\\._tvx\m 15/07/2024 Project manager
Contractor Revision 00
Reference
Name 3 Sign p R DD [ MM [ Y | HH | MM
Received by ER -
Sctved sy & Abdelrahman Idress \ b 21 | |2 N\ W |36
\1 —
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC Slab P(2&3)
Location of Test CU 43 - ST (553+992)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT ) N
28DAYS e
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul L Qlllwb ,.t.w.\.m A
Designer A
GARB *
k\\.\l
Employers /
Representative Arsenaisan it Q\wx YA \ .u. \ .N N« b

* Alignment / Bridges: Culvert Only \ A= Approved; AWC= Approved with Comments: R= Rejected

File: TRF Test Result Form Rev -RC slab P2-3.docx Page 10of1
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Reference: POR.001/2016

Project : Express Electric Trein File No. : 16

Client ALARABIA Date :  00/01/1900
Location:Matrouh Sample: Cube(15x15x15 cm)

of Cubical Concrete Specimens
Bs 1881, Part 4 ,1983

Mix Description : C40 - 400 kg/cm*2 Area Loaded : 225 CmA2
Castingby:  Concrete Team Curing by: Concrete Team
Date of Casting : 10-Jun-2024 Type of Curing : Sub in Water .

Element: RC slab for Culvert No : 43 Station ( 553+ 992) PART2&3

Cubic| Weight Date Age of | Comb | Comb Average
Ident| Of Of Cubic |Strength| Strength Stress
No. [ Sample|  Testing (Days) [ (kN) |(kg/ecm?) (kg/cm?)
1 8140 1120 508 A~
L~
2 8130 1180 535 ="
L~
3 7980 1150 521 ¢
4 8140 -r 1200 544 %\\\
S g
5 8100 N ) 1170 530 L 526
3 < 4 o
6 | 8070 s 1170 | 530 4 " W\
7 | 8100 1220 | 3 & 5 > mu
R
L S 4
8 | 8080 1105 | 501 /] = 1 m
9 | 8090 1130 | 5121/ i (2

Note: G r&\ﬁ

The concrete specimens have been cured according to (ASTM C31) \N\\\\\l
QC/QA Departmen{Name Signature Witness by: \\\

Name: EN: Mohamed Salah

Tested by:

Signature:




SUBMISSION of \ A N ﬁ.—i

TEST RESULTS . ) .

Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate \\
Cu43-ST (553+992) development & contracting —— EL—-RAEI
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul é/j'ﬁ_“% 15/05/2024 Project manager
Contractor Revision 00
Reference
Name Sign _’/ DD MM Yy HH MM
i (==
Received by ER Abdalraliratildiess / TRF ) é b WL 0) j o
NB; Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC WALLS P(1)
Location of Test CU 43 - ST (553+992)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH

OF CONCRETE CUBES AT A - }/\

7 DAYS
2
3
4
5
Comments by: Comments by:

APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul M | A;ﬁ'.u; A
Designer A
GARB * : ' ' '
—

Employers /
R ireientative Abdelrahman Idress / 26/6/ 7 U /l

* Alignment / Bridges: Culvert Only / 7 A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC walls P1.docx Page 1o0of1
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Concrete Team 3 5alald) Al et
For Ready Mix )

Reference: POR.001/2016
Project : Express Electric Trein

Client ALARABIA Date :
Sample: Cube(15x15x15 cm)

File No. : 16
28/04/2024

Location:Matrouh

Compressive Strength

of Cubical Concrete Specimens
Bs 1881 , Part 4 ,1983

Mix Description : C40 - 400 kg/cm”2 Area Loaded : 225 Cm"2

Curing by: Concrete Team

Casting by : Concrete Team
Date of Casting : 21-Apr-2024 Type of Curing : Sub in Water .
Element RC walls for Culvert No : 43 Station ( 553+ 992) PART 1
Cubic| Weight Date Age of Comb Comb Average
Ident Of of Cubic | Strength |Strength Stress
No. | Sample Testing (Days) | (kN) |(kg/cm?) (kglem®)
= -
1 8170 g 820 3{;2/ '
2 8180 = ~ 890 405" 403
= B
3 8200 8 960 4%
Note:

The concrete specimens have been cured according to (ASTM C31)

[ oo o e
QC/QA Departmen|Name Signature %@Mﬁ'

Name: CE»Hossam Hamz
T-i
Signatueidial= 2l 0 :

Tested by:

L)




SUBMISSION of P
‘STEST RESULTS AR,
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate
CU43-ST (553+992) development & contracting — “L-RAEID
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul c//-'r;')w 20/05/2024 Project manager
Contractor Revision 00
Reference
Name Sign B DD | MM | YY | HH | MM
Received by ER _ —— TRF
BEEVEASY Abdelrahman Idress ?6 é ok (( "‘—‘S R L
/ Fd
NB: Package 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC WALLS P(1)
Location of Test CU 43 - ST (553+992)
Iltem Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT e K
28 DAYS '
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul Al 2 A
Designer A
GARB * '
Employers e -
ReDresentative Abdelrahman Idress //“/ 7 é/!-,/? ¢ /q

* Alignment / Bridges: Culvert Only

//

A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC walls P1.docx

Page 10of1



Concrete Team somlat Ao o
Mor Ready Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. : 16

Client ALARABIA Date : 19/05/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens
Bs 1881 , Part 4 ,1983

Mix Description : C40 - 400 kg/cm”2 Area Loaded : 225 Cm"2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 21-Apr-2024 Type of Curing : Sub in Water .

Element RC walls for Culvert No : 43 Station ( 553+ 992) PART 1

Cubic| Weight Date Age of | Comb | Comb Average
Ident Of of Cubic |Strength| Strength Stress
No. | Sample Testing ( Days ) (kN/cm2](kg/cm2) (kg/cm2)

1 8180 1100 | 4997

3 b
2 8280 N 980 444~
o
3 | 8120 o oo | 1000 | 453 1
& N ek
4 8170 E 1170 530 »
5 8230 » 1210 548 //
= /
6 8140 1120 508
Note:
The concrete specimens have been cured according to (ASTM C31)
QC/QA Departmen|Name Signature MVM&;}Q%QS 45__&

Tested by:

Signa%’trree-




SUBMISSION of
TEST RESULTS
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate \\
CU43-sT (553+992) development & contracting ——= EL—RAEID
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul dj;s“—*%uﬁ 20/05/2024 Project manager
Contractor Revision 00
Reference
Name Sign L\% DD | MM | YY | HH | MM
Recei ER
Seeived by Abdelrahman Idress #/ o 26 |6 2 ¢ |32
NB: Rackage 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC WALLS P(3)
Location of Test CU 43 - ST (553+992)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH

OF CONCRETE CUBES AT \ '

7 DAYS 6 (
2
3
4
5
Comments by: Comments by:

APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul d_}’/)“ t.t.f._u‘; A
Designer A
GARB * '
]
Employers / A
Representative Abdelrahmanidress / 2(“/é /24{ £
* Alignment / Bridges: Culvert Only / 5 A= Approved; AWC= Approved with Comments; R= Rejected

e

File: TRF Test Result Form Rev -RC walls P3 - .docx Page 10of1



Concrete Team
TFor Ready Mix

Reference: POR.001/2016

Project : Express Electric Trein File No. : 16

Client ALARABIA Date : 11/05/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens
Bs 1881, Part 4 .1983

Mix Description : C40 - 400 kg/cm”2

Area Loaded : 225 Cm"2

Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 4-May-2024 Type of Curing : Sub in Water .
Element RC walls for Culvert No : 43 Station ( 553+ 992) PART 3
Cubic| Weight Date Age of Comb Comb Average
Ident Of of Cubic | Strength |Strength Stress
No. | Sample Testing ( Days) (kN)  [(kg/cm?) (kg/cm?)
1 8170 § 820 a2
2 | 8180 % ~ 890 403, 403
3 8200 i 960 435 //
Note:

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen

Name

Signature

( wWitness byt o =g 4

Tested by:

Name:

ﬁ-yw

e ok
ossam Hamza

Signature:

GCE:
i

S |




SUBMISSION of ;[2' 45.-—%_
' AN Aagdll Bl | =
TEST RESULTS e SVSTIA = SHAKER
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate ﬁ:
cu43-st (553+992) development & contracting = L-RAEID
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul M 22! 25/05/2024 Project manager
Contractor Revision 00
Reference
Name Sign W"’;y DD | MM [ YY | HH | MM
Received by ER [U TRF
N Abdelrahman Idress / 26 16 |2 gl 9|3 4
/
NB: Paekage 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC WALLS P(2)+RC WingWalls RAFT
Location of Test CU 43 - ST (553+992)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT //
28 DAYS é \
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul d}__{jJ et A
Designer A
GARB * ' ! '
_--'_"':-:7
Employers ;
Rebrasentative:|ls - oocichmanitdiess % 26/6/2 U A

* Alignment / Bridges: Culvert Only / & A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC walls P2+wingwalls raft .docx Page 1of1
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Technical Report About Compression Strength
Client Name Y glsall g 4y leal) diatill 4y jall
Project Name Express Train Project
Casting Element (39Y400Y) €Y &y Glab g A8+ ¥ Juald Ll o
Casting Date 12/05/2024
Report Date 19/05/2024
Cement Content 425 (OPC)
Strength 400 Kg /cm2
COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm
Set Age | Weight | Denisty || Load [/strength AYEEAECT J(AVELREC
Casting Date || Testing Date Strength [ strength

ID (days) (gm) [f(em/em3)| (KN) [l (Kg/cm2) (Kg/em2) %

1 8047 || 2.38 874 396

2 8246 | 244 | 840 381

3 8282 245 894 405~ i

12/05/2024 19/05/2024 7 - 385 96
4 8150 241 832 3?7//
/
5 8179 2.42 857 388/
=
6 8314 2.46 800 362
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.
*The samples weqe'tesled according to the Egyptian specification CE 1658/1989.

e Samples w«ra taKEn in the presence of the contractor engineer and consultant.

Q.C Manager__.'-




SUBMISSION of (@) \ /!g " é;_ﬁ_
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TEST RESULTS : /RA?I SR = T S

e it O
- S——

Green Line

Location Name Contractor Company Designer Company
ALARABIA for real estate
Cuas- ST (553+992, development g contracting ,L—RAEQ
Issued by Name Sign Date Designation
Contractor Mohamed Abg Elrasoul | _rj] < 2 30/05/ 2024 Project Manager
Contractor Revision gg
Reference
Name Sign D mm [ vy HH [ Mm
Received p ER TRF :
Scelved by Abdelrahman Igress T G‘B ’jr 2 \\ 32

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC WALLS P(3)
Location of Test CU43-sT (553+992)

Item Specification Test Requirement Test Result Attachment Remarks
1 COMPRESS|VE STRENGTH

OF CONCRETE cugks AT &, [\
28 DAYS ' :

2
3
4
5

ENG: Mohamed Abd Elrasoul

GARB *

Employers
poy ; Abdelrahman Idress
Representatrve
. Alignment / Bridges: Culvert Only

APPROVAL STATUS




A S ST S
Concrete Team % Al
@r Ready Mix 3oaladl Sl s

Reference: POR.001/2016

Project : Express Electric Trein File No. : 16

Client ALARABIA Date : 01/06/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength
of Cubical Concrete Specimens

Bs 1881, Part 4 ,1983

Mix Description : C40 - 400 kg/lemA2 Area Loaded : 225 CmA2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 4-May-2024 Type of Curing : Sub in Water .
Element RC walls for Culvert No : 43 Station (553+ 992) PART 3
Cubic| Weight Date Age of | Comb | Comb Average —!
Ident Of of Cubic [Strength Strength Stress
No. | Sample Testing (Days ) (kN/cm?2) (kg/cm2) (kg/cm2)
1 8108 1010 458 -
2 8196 § 1090 494
3 8113 S 1160 526 —
< N x=
4 8130 S 1130 512 L
5 8150 2 1045 474
L 6 8165 1205 546
Note:

The concrete specimens have been cured according to (ASTM C31)

QC/QA Departmen{Name Signature

L Tested by: —




SUBMISSION i A _ Z—Ai“
TEST RESULTS . R Y N

Green Line

Location Name Contractor Company Designer Company
ALARABIA for real estate \

Cu43- ST (553+992) development & contracting “L-RAEID
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoy| J ;——H”‘i_f 30/06/2024 Project manager
Contractor Revision 00
Reference

Name Sign
Received by ER TRF

Abdelrahman Idress

NB: Pac 10nly (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test RC WALLS P(2)+Rc WingWalls RAFT

Location of Test CU43-sT (553+992)

Item Specification Test Requirement Test Result Attachment [ Remarks

1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT P //[:—
28 DAYS i :

2

3

4

5

APPROVAL STATUS
Organisation E__

GARB *

Employers
Ploy : Abdelrahman Idress
Representative >
* Alignment / Bridges: Culvert Only A= Approved: AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC walls P2+wingwalls raft .docx Page 1of1
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Technical Report About Compression Strength

Client Name Y slaall 5 4, jlaa) dpaiill 4yl

Project Name Express Train Project

Casting E!e;:s: (AYH00Y) £F Ay cilady 4kl + ¥ Juald i) g 7]
Casting Date 12/05/2024

Report Date 09/06/2024

Cement Content 425 (OPE)

Strength 400 |Kg/cm2

COMPRESS{VE STRENGTH RESULTS OF CUBES 15X15X15 Cm

- : . Average | Average
SetID [ Cast Date Testing Date (;\ages) “({clf]r;t (D:::ls?} :‘;;‘; :It(re::gt; Strength | strength
e/ 5 B I (kgremz) | o5
1 8136 2.41 1063 482 I
2 8155 2.42 1135 514 —
3 8263 2.45 1098 497505
12/05/2024 )1 09/06/2024 28 - 495 124
4 8176 2.42 1088 493
5 8203 2.43 1067 483,
6 8166 2.42 1103 500 -
Notes:

* The required strength to be achieved at the age of 28 days is 400 kglcm2.
A Samplgi were taken and processed according to the Egyptian code and technical specifications.
"* The sam?}s were tested according to the Egyptian specification CE 1658/1989,

* Samplesjvere taken in the presence of the contractor engineer and consultant.

1%

Flehrelf

Q. CMana er ..




SUBMISSION of

TEST RESULTS

Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate = N
Cu43-sT (553+992) development & contracting m
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul M{»f’:} 25/05/2024 Project manager
Contractor Revision 00
Reference
Name Sign e DD | MM | YY | HH | MM
Received by ER / TRF
e Abdelrahman Idress / 2616 |2 gl 9 |13 4
/
NB: Paekage 1 Only (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC WALLS P(2)+RC WingWalls RAFT
Location of Test CU 43 - ST (553+992)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT //
28 DAYS DA
2
3
4
5
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul d ) »—H sz A
Designer A
GARB * ' ' :
_—
Employers _
Representative Abdeleahmanildiess %/ ?f/é’/) 4 JA

* Alignment / Bridges: Culvert Only / % A= Approved; AWC= Approved with Comments; R= Rejected

File: TRF Test Result Form Rev -RC walls P2+wingwalls raft .docx Page 1of1l
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Tacting ¥V
Technical Report About Compression Strength
Client Name Y glaal) g A Hlaal) dpatil] Ay jall
Project Name Express Train Project
Casting Element || (39Y400Y) £V & 5 Glaby g4l + ¥ Juald il o
Casting Date 12/05/2024
Report Date 19/05/2024
Cement Content 425 (OPC)
Strength 400 Kg /cm2
COMPRESSIVE STRENGTH RESULTS OF CUBES 15X15X15 Cm
Set Age | Weight || Denisty | Load [/strength AVERARE JAVETATe
Casting Date || Testing Date Strength | strength
D (days) || (gm) [ (zmwemd)|| (KN) [ (Keg/em2) Kyemd) | %
I 8047 2.38 874 396/’
2 8246 | 244 || 840 381
3 8282 [ 245 | 894 [ 405
12/05/2024 19/05/2024 7 |2 385 96
4 8150 241 832 3?V
5 8179 || 2.42 857 388 =
L
6 8314 2.46 800 362//
Notes:

* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
* Samples were taken and processed according to the Egyptian code and technical specifications.
*The sa_u\mp_[gs\yyen{eﬁested according to the Egyptian specification CE 1658/1989.

& Samﬁlbs were tal;én in the presence of the contractor engineer and consultant.

Q.C Managgf_l ' ..
Eng.Mohamgd/ibrahim



SUBMISSION of i@t A \ _éﬁ

TEST RESULTS

Green Line

Location Name Contractor Company Designer Company
ALARABIA for real estate N

Cu43- ST (553+992, development & contracting “LL-RAEID

Issued by Name Sign Date Designation

Contractor Mohamed Abd Elrasoy| J_y—-;%"‘fl_f 30/06/2024 Project manager

Contractor Revision 00

Reference

Name Sign
Received by ER / TRF

Abdelrahman Idress

NB: Pac 10nly (Package 2 via Aconex)
THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test RC WALLS P(2)+Rc WingWalls RAFT

Location of Test CU43 -sT (553+992)

Item Specification Test Requirement Test Result Attachment Remarks

1 COMPRESSIVE STRENGTH
OF CONCRETE CUBES AT P ////[\‘_
28 DAYS & '

2

3

4

5

APPROVAL STATUS
Organisation o N R

GARB *

Employers
By : Abdelrahman Idress
Representative =7
* Alignment / Bridges: Culvert Only = Approved; AWC= Approved with Comments; R= Rejected
File: TRF Test Result Form Rev -RC walls P2+wingwalls raft ,docx Page 10f1
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Technical Report About Compression Strength

Client Name Y slaall 5 4y jlaall dpanll 4, =l

Project Nzme Express Train Project

Casting E!e;; (13v4o0y) g7 G Sl Al 4 Y Jald L ga B
Casting Date 12/05/2024

Report Date 09/06/2024

Cement Content 425 (OPC)

Strength 400 [Kg/cm2

COMPRESS{VE STRENGTH RESULTS OF CUBES 15X15X15 Cm

: ; Average | Average
t
Set ID | Cast Date [[Testin g Date (;\agt‘s) \«\(/elgl;t :)E:ls?) (l;:;‘; :;;’:gt; Strength | strength
. B e " kgrem2) || o
1 8136 241 1063 482
2 8155 2.42 1135 514 —
3 8263 245 1098 49}{?
12/05/2024 | 09/06/2024 28 = 495 124
4 8176 242 1088 493
5 8203 243 1067 483,
6 8166 242 1103 500
Notes:
* The required strength to be achieved at the age of 28 days is 400 kg/cm2.
& Sampjaiware taken and processed according to the Egyptian code and technical specifications,
P

* The samp]}s were tested according to the Egyptian specification CE 1658/1989.

w M
X Sé'm'ple;;"{{vere taken in the presence of the contractor engineer and consultant.

—

el 1 S




SUBMISSION of hi®2! /I§ R
. - LAY dagill dtegd | <
TESTRESULTS PR ﬂ'\ oo AR,
Ll 5 {1 e =~
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate T \<
CU 43 - ST (553+992) development & contracting . SL-RAEID
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul | ¢ AR 09/07/2024 | Project manager
Contractor Revision 00 N
Reference -

i b
Received by ER Abdelrahman Idress

TRF

) = 4] &

NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW

Description of Test RC WALLS OF WINGWALLS
Location of Test CU 43 - ST (553+992)
Item Specification Test Requirement | Test Result Attachment Remarks
1 COMPRESSIVE STRENGTH

OF CONCRETE CUBES AT (ﬁ" \fj.a;_'___

7 DAYS ‘
2
4

2
Comments by: Comments by:
APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul J i E A
m )o—)
Designer A
GARB *
’ S —

Employers A c
Representative Abdelrahman Idress %‘Jf/ /I/ :-1"/ ? {( /AF

* Alignment / Bridges: Culvert Only

Fd

A= Approved; AWC= Approved with Comments; R= Rejected

TRF Test Result Form Rev -RC WINGWALLS - docx

Page 10of1
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Reference: POR.001/2016

Project : Express Electric Trein File No. : 16
Client ALARABIA Date : 04/07/2024
Location:Matrouh Sample: Cube(15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens
Bs 1881, Part 4 ,1983

Mix Description : C40 - 400 kg/cm"2 Area Loaded : 225 Cm*2
Casting by : Concrete Team Curing by: Concrete Team
Date of Casting : 27-Jun-2024 Type of Curing : Sub in Water .
Element RC wing for Culvert No : 43 Station ( 553+ 992)
Cubic| Weight Date Age of Comb | Comb Average
Ident Of of Cubic | Strength |Strength Stress
No. | Sample Testing (Days) | (kN) [(kg/em?) (kglem?)
=

1 8090 805 365"

2 8130 860 390

3 | 8040 850 385,/

4 8060 ;ll- 900 408

S
5 8110 = N~ 870 394, 392
? /] i

6 8080 <+ 910 412 /

7

8

9
Note:

The concrete specimens have been cured according to (ASTM C31) _,./:
~ — ’{{ |
. e B L &
QC/QA Departmen{Name : Signature «_Witness fy:
ol i
Testedy: Name: . E7 am_mmkg\.ﬂﬂ‘ =
Signature: | 7 NEAR——
; v e
\ —

W _,-"‘f



SUBMISSION of 5
Al Aaegdll Al | _—
TEST RESULTS T e SYSTA e SHAKER
Green Line
Location Name Contractor Company Designer Company
ALARABIA for real estate \\
CU43-ST (553+992) development & contracting m
Issued by Name Sign Date Designation
Contractor Mohamed Abd Elrasoul 1)9/_)' '.",S'f_,_" 25/07/2024 Project manager
Contractor Revision 00
Reference —
Name Sign e DD | MM | W | AR | MM
Received by ER T A /ﬁzt/ TRF < C> Qlk VRS é
NB: Package 1 Only (Package 2 via Aconex)

THE FOLLOWING TEST RESULTS ARE ATTACHED FOR REVIEW
Description of Test RC WALLS OF WINGWALLS
Location of Test CU 43 - ST (553+992)
Item Specification Test Requirement | Test Result Attachment | Remarks
1 COMPRESSIVE STRENGTH —

OF CONCRETE CUBES AT (O~ )/\

28 DAYS
2
3
4
5
Comments by: Comments by:

APPROVAL STATUS
Organisation Name Sign Date A-AWC-R
Contractor ENG: Mohamed Abd Elrasoul Jj'/fj L-‘}_J A
Designer A
GARB *
Employers =
Rebresentative Abdelrahman Idress / (,5/ J / 0 /-\
* Alignment [ Bridges: Culvert Only / A= Approved; AWC= Approved with Comments; R= Rejected

TRF Test Result Form Rev -RC WINGWALLS - .docx Page 1ofl
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3 Al dsia A

Client

Reference: POR.001/2016

Project : Express Electric Trein

ALARABIA

Location:Matrouh

File No. : 16
Date 00/01/1900

Sample: Cube(15x15x15 cm)

Compressive Strength

of Cubical Concrete Specimens

Bs 1831, Part 4 1982

Mix Description : C40 - 400 kg/em”2

Casting by :

Date of Casting :

Concrete Team

27-Jun-2024
RC wing for Culvert No ; 43 Station ( 553+ 992)

Area Loaded : 225 Cm"2

Curing by: Concrete Team

Type of Curing : Sub in Water .

Element
Cubic| Weight Date Age of | Comb | Comb Average
Ident Of Of Cubic [Strength| Strength Stress
No. | Sample Testing ( Days ) [kN/cm2](kg/cm2) (kglem2)
1 8209 1175 533
2 7986 1230 5517/"'
3 | 8126 1080 4§y/
: N
&
5 by 00
= ol 526
=
6 Ty
[}
7
8
9
Note:

The concrete specimens have bean cured accay |§ ASTM C31)

QC/QA Departmen

Name

ignature

Wilness by:

Tested by:

N

Name: EN: Mohamed Salah

b3
V4

Signature:




